Installation Instructions

COMMSCOPE’

860665492-AMK-006-INSTALL INSTALLATION INSTRUCTION
DBHP RADIO ENCLOSURE - ERICSSON VERSION

REVISIONS
REV. DESCRIPTION DATE | APPROVED
NSUN TN1010
A INITIAL RELEASE 26DEC23 | 40184153CMO
MS1288 TN1010
B |UPDATED VIEWS FOR MTM1137-3114 & RU 4490 CHANGES| o2 |, IRTID
ADDED FAN KITS FOR RADIO TABLE ON SHEET 2 NSUN 1002
C  |ADDED NOTE 3.4 AND ADDED FAN KITS INSTALLATION ON| M, | 4010095900

SHEET 13

This table show the evolution and history of document from initial to current version.

Further information regarding CommScope’s commitment can be found at www.commscope.com/About-Us/Corporate-Responsibility-and-Sustainability.

Visit our website or contact your local CommScope representative for more information.

This product is covered by one or more U.S. patents or their foreign equivalents. For patents, see www.commscope.com/ProductPatent/ProductPatent.aspx

~——————(24.00(609.6]) —— (17.53(445.2] ) —=
N E— )
f/ \n )
| | S | § =)
| [ | (ESRR ;)
| | s Sl |}
|l | d il il
| Dbt | by ity |
L Tl
e | G p |
| bty | gy ity -
it | bl i
Wy | G | ke |
®ol-® i ] f
. gl
| Wy | et foehatan [ -
e | S .
| ] N, | it
H 0 L I I 000 (10 H
| b | bty e
| ol | (el [l |
| Mty | Py |
Ll | el i
MY | D) bl alhepl) |
il | gl bl
il | b, Tt
i | il
ity | Wbl
e | ey T
' o] o] o]

@ 2023 CommScope, Inc. Confidential

860665492-AMK-006-INSTALL 10F 13

VERSION 02 STATUS RE REV C
MODEL VERSION 02 STATUS RE REV C



Installation Instructions COMMSCOPE’

1.0 GENERALNOTES
1.1 ALL METRIC DIMENSIONS ARE IN BRACKETS [X.X]
2.0 DESIGN NOTES
3.0 MANUFACTURING/SPECIAL REQUIREMENTS
3.1 TIGHTEN HARDWARES, TORQUE VALUE ARE SHOWN BELOW AS REFERENCE,
M5: TORQUE 23.0 IN-LB OR 2.6 N-M
M6: TORQUE 40.0 IN-LB OR 4.5 N-M (W/ CLIP NUT)
M6: TORQUE 46.0 IN-LB OR 5.2 N-M (W/ THREADED CAST AL)
M6: TORQUE 75.0 IN-LB OR 8.5 N-M (W/ STEEL NUT)
M8: TORQUE 6.6 FT-LB OR 9.0 N-M (W/ THREADED CAST AL)
[3.2> CONFIGURATIONS AND QUANTITY OF EQUIPMENTS IN INSTALLATION ARE LISTED ON TABLE.
3.3 EQUIPMENT INSTALLATION INSTRUCTION ON PAGE 2.
"X" 1S A VARIABLE FOR COLOR KIT SHOULD BE COLOR MATCHED TO ENCLOSURE DEPLOYED ON SITE.

REQUIRED ADDITIONAL AMK FOR
ERICSSON 32> APPROVED ERICSSON RADIO CONFIGURATIONS CONFIGURATION
CONFIGURATION (PURCHASED SEPARATELY)
4490 4890 AC08 6308 6304 6302 DIPLEXER | RAYCAP 34> 860661736-MV2-C03X
1 1 1 2 ! 1
2 1 1 1 1 1 1
3 1 1 1 1 1
4 1 1 1 1 1
5 1 1 2 1
6 1 1 1 1 1
7 1 1 1 1
8 1 1 1 1
NOTICE

PAGE 3: CONFIGURATION 1 TO 8 SHOW THE INSTALLATION OF MTM1137-1000-XX INSIDE OF ENCLOSURE.
PAGE 4 TO 7: CONFIGURATION 1 TO 8 SHOW THE LAYOUT OF ALL RADIOS.

@ 2023 CommScope, Inc. Confidential

860665492-AMK-006-INSTALL 20F13

VERSION 02 STATUS RE REV C
MODEL VERSION 02 STATUS RE REV C



Installation Instructions

COMMSCOPE’

4 X M8 HARDWARE

BRACKET
MTM1137-3114-00

4890:

INSTALL 4890 TO THE BRACKET MTM1137-3114-00 USING 4
SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER

AS SHOWN

BRACKET

PSU 6308 MTM1137-3106-00

\se@@@

4 X M8 HARDWARE

PSU 6308:

INSTALL PSU 6308 TO THE BRACKET MTM1137-3106-00 USING 4
SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER AS

SHOWN

4 X M8 HARDWARE

iBRACKET

MTM1137-3114-00
4490

INSTALL 4490 TO THE BRACKET MTM1137-3114-00 USING 4
SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER

AS SHOWN

BRACKET

MTM1137-4100-CR 4 X M4 HARDWARE

H H H [ -_ —- J_\\u}“—
WAYA AN VAVRVA

\t’ NN\ \\
PSU AC08

PSU AC08:

INSTALL PSU AC08 TO THE BRACKET MTM1137-4100-CR USING
M4 CAPTIVE HARDWARE PROVIDED WITH THE PSU.

BRACKET
MTM1137-3106-00

BRACKET PSU 6304
MTM1137-3106-00

PSU 6302

\e@@@

4 X M8 HARDWARE

4 X M8 HARDWARE
PSU 6302: PSU 6304:
INSTALL PSU 6302 TO THE BRACKET MTM1137-3106-00 USING 4 INSTALL PSU 6304 TO THE BRACKET MTM1137-3106-00 USING 4
SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER AS SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER AS
SHOWN SHOWN
BRACKET
BRACKET

MTM1137-4100-CR

MTM1137-4100-CR
4 X M6 HARDWARE

RAYCAP INSTALLATION DIPLEXER INSTALLATION
INSTALL RAYCAP TO THE BRACKET MTM1137-4100-CR USING INSTALL THE DIPLEXER TO THE BRACKET MTM1137-4100-CR
4 SETS OF M6 HARDWARE USING M5 CAPTIVE HARDWARE PROVIDED WITH THE DIPLEXER

@ 2023 CommScope, Inc. Confidential 860665492-AMK-006-INSTALL 30OF 13
VERSION 02 STATUS RE REV C
MODEL VERSION 02 STATUS RE REV C



Installation Instructions

COMMSCOPE’

p%tﬁ

S

R R B R R B R BB e A e

g @ ® ©©%
’ |
([ [ )
; a )

7

ERICSSON

O O o100 O O\O OO OO OO @) O O OO OO

*CONFIGURATION 5 N/A

y
g 4890
),

@)
P)
N o o go,] ,]o:’o g
S
D p—
18 o
D |
T

b u I
P g fiuss| |
D 7 © © o——¢ ) Il
) - > I
D I
D I I
D I
D I
) == I
Ll s

©? o i e

80 o)) —

olo !
© © ©
© 0] ©

LEFT SIDE VIEW (DOORS REMOVED)

CONFIGURATION 1 - 4890 & 4490, (2X) AC08, DIPLEXER AND RAYCAP

CONFIGURATION 5 - 4890 & 4490, (2X) AC0O8 AND RAYCAP

Q

—4890\.5_
(

=
o/ 0

—AC08—

—DIPLEXER—

FRONT SIDE VIEW (DOORS REMOVED)

ﬁ\no
=

—4490—

—AC08—

/RAYCAP—

TR L e L E R L L R e
30 © ° ©o
| 16
(1 [ S
a ‘\,E
g
@
\\ <
n E:I:S;OON E
| )
R S N E=m b
O[[ E
Ol .
8[[ o go o——% Q
14 c
e Bk
o] T
I = 1t = I
ol Y > d
O[[ q
of M Ao .| |
o | ) [
Ofl [_ RAYCAP q
) [ <f1F
: @ —93

o
o
o _
[[ 7§w ° w I I? ©|©
Ol
© © ©
© © ©

RIGHT SIDE VIEW (DOORS REMOVED)

@ 2023 CommScope, Inc. Confidential

860665492-AMK-006-INSTALL 40F 13

VERSION 02 STATUS RE REV C
MODEL VERSION 02 STATUS RE REV C



Installation Instructions

COMMSCOPE’

CONFIGURATION 2 - 4890 & 4490 & 6308, DIPLEXER, RAYCAP AND FAN KITS

CONFIGURATION 6 - 4890 & 4490 & 6308, RAYCAP AND FAN KITS

O 0 U0 U0 U o o\
i

(0]0]
o)

—

T

p— 1
<,@ 0 Q5
[
i1y |
i [ R
adl P
d b
D
D
‘2 5 —4890—
[l D /
D)
)_ ERICSSON
S 4890 HD
b N )
C )
?/ @)
@)
— (o] l (o] non no(:o On non (o] O
iﬁl EOC 1 T T 16
o —6308—
-]
; <
; ;
L B
D |o
> R G oe | o
} :
@)

= = =

]

®

0]

® ® ®

LEFT SIDE VIEW (DOORS REMOVED)

[ |

'ﬁ'\n O : :
=

_ 9 oo
1IN

@h

{ )
FRONT SIDE VIEW (DOORS REMOVED)

1T ]

[ —
¢ 0 9)
1
| g
N @
i 1l i\
e 7\
q
q
q
q
—4490 »
\ 6
\ @@
<
ERICSSON _(
OF 4490 )
JmEp=pm=ay Sn S
ol 9
oll
oll
—DIPLEXER— 8%
*CONFIGURATION 6 N/A oll
®
8l
ol
ofl
ol
ofl
ol
—RAYCAP— of
ol
ofl
ofl
ol
ol
of
ofl
oll
oll

RIGHT SIDE VIEW (DOORS REMOVED)

@ 2023 CommScope, Inc. Confidential

860665492-AMK-006-INSTALL 50F 13

VERSION 02 STATUS RE REV C
MODEL VERSION 02 STATUS RE REV C



Installation Instructions COMMSCOPE’

CONFIGURATION 3 - 4890 & 4490 & 6304, DIPLEXER AND RAYCAP
CONFIGURATION 7 - 4890 & 4490 & 6304 AND RAYCAP

LR RLI I RRREIE R REREIR g 7 B CERERERETEIEN R CERERERE
°0 ® ©©8 . | | . 8@ e ® ©e
r 1
I | ] Lz | | q@
i [l N O | Q = (7l [l S
Dl s ¢
o [ o }o E
g [ 0 O i
T —4890— % ﬁ] —4490— (
ﬂ) @D] / | = | =) @@
eI i . .
D) i«
;_ E:IgS;C:)N L o ) ] o E:Iis;OoN E
@?k i | b LUL_ [T 07 L] CLIJ JCQ u/(@
; i _ g
= = DIPLEXER o =
ﬂ_[ | //*CONFIGURATIONM\; (
/ [ 1 \ g E
B é < o o
: ; ;
) . (
: 1 @ | RAYCAP ofl f
. . B z
X R qirs ooy < © ~ %
\ ey O ° Il
;?a D ] krl [ as ol | Ejg
P [ e = o Tl s
J
LEFT SIDE VIEW (DOORS REMOVED) FRONT SIDE VIEW (DOORS REMOVED) RIGHT SIDE VIEW (DOORS REMOVED)
@ 2023 CommScope, Inc. Confidential 860665492-AMK-006-INSTALL 6 OF 13

VERSION 02 STATUS RE REV C
MODEL VERSION 02 STATUS RE REV C



Installation Instructions

COMMSCOPE’

CONFIGURATION 4 - 4890 & 4490 & 6302, DIPLEXER AND RAYCAP

CONFIGURATION 8 - 4890 & 4490 & 6302 AND RAYCAP

plﬂ:mﬁl

N

LI RELELRREEEREERRE ]
g © ® °© @8
r |
i —l 0
’ N
r

ERICSSON
4890

C]

@

(0]0]
o)

A O SO Y Iu) N 0 A I~
@
(o]
o
1 (o]
(o]

—6302—

Q

LEFT SIDE VIEW (DOORS REMOVED)

5

FRONT SIDE VIEW (DOORS REMOVED)

DIPLEXER
/CONFIGURATIONM\

—RAYCAP—

[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am Tan )
[ c— ]
[am an )
>
oo

, ©
©0

ERICSSON
4490

1)

A

=

N I Y N I I R

O

f\f\f\f\l

@®

>
U

(~

OO0 00®0e00/0O000O® 006 0 ©® OOOQOOOO

;;;ﬂﬁﬁfmlzlllzllzlﬁl:lﬁlzlﬁ

RIGHT SIDE VIEW (DOORS REMOVED)

@ 2023 CommScope, Inc. Confidential

860665492-AMK-006-INSTALL

70F 13

VERSION 02 STATUS RE REV C
MODEL VERSION 02 STATUS RE REV C



Installation Instructions

COMMSCOPE’

THE COMBO BRACKET INSTALLATION

[
Ir
' | oo |>|4|>|4|>|4 1|J‘|J‘|1|J‘|J‘|1|J‘|J‘|1|J‘|J‘|1|J‘|J‘|1|J‘|J‘|1|J‘|>|4|>|4|>|4|>|4|>|4|>|4
’ e
IK1C) ® o[@8] L\ il -
& o ;
o 1 © 0 -
o o) 0
i of 3 X M6 HARDWARE— ° ) 3 X M6 HARDWARE — | I "
° 4 X 3/8" HARDWARE o 3
B BRACKET ~( o
® T MTM1137-3110-00 O
o Br= W” sl B
I = W@@ BRACKET o9 < &
I's el ™ MTM1137-3112-00——|_| o
© x n
o 4 X 3/8" HARDWARE - | . E@% e % Sl
(e Tl ¢} J i o 1) !
[\ o 8} % \2\’ — © 1]
"o ﬂ © Iiﬁlb@@ / o)
| o | ° BRACKET . ||
o t — . 00— '
e I BRACKET @ . MTM1137-3113-00 I ol
— jo|  MTM1137-3113-00 A ° ~
+ - ° : AL
o G % ) (e}
| o o % o}
o o ° °
° jo|  1/4-20 SHOULDER BOLT o : o
: el (@) B 0 o ol
1o fo (] o © o
o filo g o o °
o ho el ° ; o
i o fo y ° o g !
=]
o io 8 , 5 Jo 0 ;
o fo = [ = @o 0
o o I g o : o
: g g ¢ 80 : $®@ g ) z
s Io & ° ; H ] 0
,:L iy ] © Jil 0
| io - o ° s 1 3
=) ~] ® ) |
,gQL G Q o (0] .=°°:§°’ g r 1 z
B === ® °) 56 o) i
[ g } ili h 2 ® = ’/ Ho b | x
® ® ® o e NS, ® ® ®
o o o [ DETAIL A I o o
' SCALE 1:2 /A@gma ~
1/4-20 SHOULDER BOLT I
(QTY 1) | i @]
MTM1137-3110-00 & MTM1137-3113-00 (LEFT): MTM1137-3112-00 & MTM1137-3113-00 (RIGHT): ® | ﬁ]
A) INSTALL SHOULDER BOLT IN TOP LOCATION AS SHOWN (SEE DETAIL A) A) INSTALL SHOULDER BOLT IN TOP LOCATION AS SHOWN (SEE DETAIL B) I
B) INSTALL MTM1137-3113-00 TO THE EQUIPMENT MOUNT BRACKETS MTM1137-3110-00 AND SECURE USING 4 B) INSTALL MTM1137-3113-00 TO THE EQUIPMENT MOUNT BRACKETS MTM1137-3112-00 (o) {
SETS OF 3/8" HEX BOLT, LOCK WASHER AND NUT AND SECURE USING 4 SETS OF 3/8" HEX BOLT, LOCK WASHER AND NUT %
C) HOLD THE COMBO BRACKET BETWEEN 45-90 DEG AND INSERT BOTH TABS INTO SLOT ON UPRIGHT C) HOLD THE COMBO BRACKET BETWEEN 45-90 DEG AND INSERT BOTH TABS INTO SLOT ON UPRIGHT N ul
4 e
D) ROTATE IT INTO PLACE AND LIFT ONTO THE REAR UPRIGHT SHOULDER BOLT FOR SUPPORT D) ROTATE IT INTO PLACE AND LIFT ONTO THE REAR UPRIGHT SHOULDER BOLT FOR SUPPORT W
DETAILB
E) SECURE THE COMBO BRACKET USING 3 SETS OF M6 HEX BOLT, LOCK WASHER, FLAT WASHER , CLIP NUT E) SECURE THE COMBO BRACKET USING 3 SETS OF M6 HEX BOLT, LOCK WASHER, FLAT WASHER , CLIP NUT SCALE 12

860665492-AMK-006-INSTALL 8 OF 13

VERSION 02 STATUS RE REV C
MODEL VERSION 02 STATUS RE REV C

@ 2023 CommScope, Inc. Confidential



Installation

Instructions COMMSCOPE’

HARDWARE INSTALLATION (CONFIGURATION 1 & 5)

L LR RE L R e
120 e °[08
1/4-20 SHOULDER BOLTw'; ° [
435[1105.2] ¢ ' %‘L
H —_— 42.0(1067.1]
40.0[1016.3] : ;@»
35.0(889.3] p 5 5 i
8 SRS S HO
4X M6 HARDWARE 1P 3X M6 HARDWARE
= -
23.0(584.5]— -~ > 23.0(584.5]
22.0[559.1] % | °= ° 22.0[550.1]
M6 HARDWARE— ! o -
° ° 2X M6 HARDWARE
100[254.] = = 10.0[254.3]
- o ° 9.0[228.9]
0[0.0] " 0[0.0]
LEFT SIDE VIEW
(BRACKET SHOWN FOR REFERENCE)
(EQUIPMENT NOT SHOWN)

Sl RERE R L R L
g0)e ° ©2|
-
W o V%ZO SHOULDER BOLT
I jé(' 43.5(1105.2]
42.0(1067.1] o
? «q B 40.0[1016.3]
(@) (@)
o o R 35.0(889.3]
0 — 0
3X M6 HARDWARE o 4X M6 HARDWARE
o d
23.0[584.5]— 9 —23.0[584.5]
22.0[559.1] © =0 | % 22.0(559.1]
of| © Olle |
0[0.0] " 0[0.0]
RIGHT SIDE VIEW
(BRACKET SHOWN FOR REFERENCE)
(EQUIPMENT NOT SHOWN)

@ 2023 CommScope, Inc. Confidential

860665492-AMK-006-INSTALL 90F 13

VERSION 02 STATUS RE REV C
MODEL VERSION 02 STATUS RE REV C



Installation Instructions COMMSCOPE’

HARDWARE INSTALLATION (CONFIGURATION 2, 3.4.6. 7, 8)
LR R AR R R AR AR RS |
120 o [0 80)e ° ©3]
7o [ON
1/4-20 SHOULDER BOLT—\_j 8 { H § - 11420 SHOULDERBOLT
- wi o \ o ./
H o B I - e
435[1105.2] .% L [ g" 435[1105.2]
H — «? 42.0(1067.1] 42.0(1067.1] ? o H
40.0[1016.3] : ?: c% * 40.0(1016.3]
l
35.0(889.3] a o o i o o Q) 35.0(889.3]
8 S5 ) EHD OHH [J 5 g
4X M6 HARDWARE | 8 o 3X M6 HARDWARE 3X M6 HARDWARE ofl 8 4X M6 HARDWARE
. o ol J
O Ofl
O O ol O
’ e 23.0[584.5] o1 2 23.0[584.5]
Le 9o | 22.0(559.1] o =0 g’ 22.0(559.1]
21.0(533.7] I 3
\ % 20.0(508.3] ol o
19.0[482.9] \8 °© o =00 ° ofl lo b
20 0 ©° é 18.0[457.5] ol o
17.0[432.1] A0 ¢ ) ¢ ) of |e
00 © o 16.0(406.7] olf o
il o o O — O o Ol O |}
2X M6 HARDWARE c i 3X M6 HARDWARE ° % -
O ‘ 00 o) ‘ 0 ’ O Ol O
Ol —— o 10.0[254.3] ol il
10'0[254'3]4% = © [g 9.0[228.9] ° % - — | [
_ ' il off ' _
O e Ofl O
O ( 1]} O O [[[ ) O
(O] I ® ® H O O [ ® ® I ®
I of
® ® ® H: 2[ ® ® ®
0[0.0] " 0[0.0] 0[0.0] “ 0[0.0]
LEFT SIDE VIEW RIGHT SIDE VIEW
(BRACKET SHOWN FOR REFERENCE) (BRACKET SHOWN FOR REFERENCE)
(EQUIPMENT NOT SHOWN) (EQUIPMENT NOT SHOWN)
@ 2023 CommScope, Inc. Confidential 860665492-AMK-006-INSTALL 10 OF 13

VERSION 02 STATUS RE REV C
MODEL VERSION 02 STATUS RE REV C



Installation Instructions

COMMSCOPE’

RRU INSTALLATION

[MG HARDWARE

4890

a

JEE
E

o ~
o U :
| ° }\\HHH”H’“|||||II|M _ N
\‘ |

i “i
‘\TJ\)

g

M6 CLIP NUT

DETAILC

SCALE 1:4

4890 INSTALLATION:

HANG 4890 WITH BRACKET ON MOUNT BRACKETS MTM1137-3113-00
AND SECURE BY 1 SETS OF M6 HEX BOLT, LOCK WASHER, FLAT
WASHER AND CLIP NUT

(©) )
EEAY (e = o = = = i

eeeeeeeeeeem_\e

4490 INSTALLATION:

\

4490

——

MTM1137-3113-00

FBRACKET

M6 HARDWARE—\

—

0

e d

l—

|
1
\

S

HANG 4490 WITH BRACKET ON MOUNT BRACKETS MTM1137-3113-00
AND SECURE BY 1 SETS OF M6 HEX BOLT, LOCK WASHER, FLAT

WASHER AND CLIP NUT

\\M6 CLIP NUT

DETAIL D
SCALE1:4

@ 2023 CommScope, Inc. Confidential

860665492-AMK-006-INSTALL 11 OF 13

VERSION 02 STATUS RE REV C
MODEL VERSION 02 STATUS RE REV C



Installation Instructions COMMSCOPE’

PSU INSTALLATION

=

|
A\

2X M6 HARDWARE l
P Do @ Yo
. = o 0 =
: Ila 6308 / 6304 / 6302 of A NI
v =~ 0 0
Y _4# &) n X i N
A S ‘ of o o g |l:]!,
I - &) 0 0 h|
A L o of /22 o
v, 'Z% |’| 0 "'!‘l..‘;;
uy ) e O
Tl ' IJg 0 S0 Mng
1| ! B i
: i
_/ —BRACKET L X N
2X ME RARDWARE= | MTM1137-5100-CR \
ACO8 INSTALLATION: 6308 / 6304 / 6302 INSTALLATION:
INSTALL AC08 WITH BRACKET ON MOUNT BRACKETS INSTALL 6308 OR 6304 OR 6302 WITH BRACKET TO THE
MTM1137-5100-CR USING 2 SETS OF M6 HEX BOLT, LOCK ENCLOSURE USING 6 SETS OF M6 HEX BOLT, LOCK WASHER,
WASHER, FLAT WASHER AND CLIP NUT FLAT WASHER AND CLIP NUT

@ 2023 CommSCope’ Inc. Confidential 860665492-AMK-006-INSTALL 12 OF 13
VERSION 02 STATUS RE REV C

MODEL VERSION 02 STATUS RE REV C



Installation Instructions COMMSCOPE’

DIPLEXER & RAYCAP & FAN KITS INSTALLATION

) < M ‘ H .
H,
|

|

T —

1
|

BRACKET

IS MTM1137-5100-CR— | E
1 b ol o] ]
S BRACKET i BRACKET 1A .
MTMT137-5100-CR MTM1137-5100-CR— !)/Ek.l
g ' Al E==r
) 18
Py 0) 0 ‘
p'T o\ ol
1 = o| '
L__ o :
n a 0) :
| | {\\\‘K\\\;T‘ & 'ﬁ!!!!!! o
i > :- I/ ‘,
]

2X M6 HARDWARE " 2X M6 HARDWARE

DIPLEXER INSTALLATION: DIPLEXER INSTALLATION: . .
CONFIGURATION 145 (LEET) CONFIGURATION 2.3 4 6. 7. 8 (RIGHT) RAYCAP INSTALLATION: FAN KITS INSTALLATION:
INSTALL RAYCAP WITH BRACKET ON MOUNT BRACKETS MTM1137-5100-CR INSTALL THE FAN KIT 860661736-MV2-C03X TO THE TOP OF DBHP
INSTALL DIPLEXER WITH BRACKET ON MOUNT BRACKETS ’
pefaipvissiiciicoariciapimvilicioussi MTM1137-5100.CR USING 2 SETS OF M6 HEX BOLT. LOGK USING 2 SETS OF M6 HEX BOLT, LOCK WASHER, FLAT WASHER AND CLIP NUT SEE 860661736-MV2-CO3-INSTALL
WASHER, FLAT WASHER AND CLIP NUT | WASHER, FLAT WASHER AND CLIP NUT
(C) 2023 CommScope, Inc. Confidential 860665492-AMK-006-INSTALL 13 OF 13

VERSION 02 STATUS RE REV C
MODEL VERSION 02 STATUS RE REV C



	Sheet1
	Drawing View95
	Drawing View96
	Drawing View98
	Drawing View118
	Drawing View119

	Sheet2
	Sheet3
	Drawing View20
	Drawing View21
	Drawing View23
	Drawing View24
	Drawing View25
	Drawing View27
	Drawing View28
	Drawing View29

	Sheet4
	Drawing View82
	Drawing View83
	Drawing View84

	Sheet5
	Drawing View86
	Drawing View87
	Drawing View88

	Sheet6
	Drawing View89
	Drawing View90
	Drawing View91

	Sheet7
	Drawing View92
	Drawing View93
	Drawing View94

	Sheet8
	Drawing View99
	Drawing View100
	Detail View A (1 : 2)
	Drawing View102
	Drawing View103
	Detail View B (1 : 2)

	Sheet9
	Drawing View2
	Drawing View4

	Sheet10
	Drawing View30
	Drawing View31

	Sheet11
	Drawing View52
	Drawing View108
	Detail View C (1 : 4)
	Detail View D (1 : 4)

	Sheet12
	Drawing View74
	Drawing View75

	Sheet13
	Drawing View76
	Drawing View77
	Drawing View81
	Drawing View120


